Docstoc

Toddler Bed Inst Sheet

Document Sample
Toddler Bed Inst Sheet Powered By Docstoc
					Buena Vista, GA 31803-0579 Tel.# 1-800-TEL CRIB www.babysdream.com

Generation Next Toddler Bed Instruction Sheet
Read All Instructions Before Assembling. Keep Instructions For Future Use. PARTS LIST (1) Headboard (1) Footboard (1) Center Brace (6) Bed Slats (2) Bed Rails (2) Guard Rails HARDWARE LIST (2) 40mm Bolts (8) 80mm Bolts (1) Allen Wrench (m4) small (8) Joint Connector Bolts (8) Joint Connector Nuts (1) Allen Wrench (m5) Big (for Joint Connectors)

80mm Bolt

40mm Bolt

Headboard Allen Wrench (m5)

Center Brace Bed Slats Bed Rails Allen Wrench (m4)

Footboard Joint Connector Bolt

Guard Rail Joint Connector Nut

Step 1: To begin assembly you will need to attach one bed rail to the headboard. The rounded side of the bed rail is the top side. The side of the bed rail with the (four) holes must be mounted against the headboard.

Step 2: Attach one bed rail to the headboard and footboard using (four) 80mm bolts and your (m4) allen wrench. Step 1 & 2

Step 3 Step 3: Insert the center brace in the center slot of the bed rail and attach using (one) 40mm bolt.

Step 4: Lay the toddler bed on the side (with the bed rail against the floor) and insert the bed slats into the slots located in the bed rail. You may need someone to help hold the slats in place.

Step 4

Step 5

Step 5: To attach the other bed rail you will need (four) 80mm bolts, (one) 40mm bolt and your (m4) allen wrench. Position the bed rail in place and insert the slats and brace into the slots. Bolt the brace using the 40mm bolt and your (m4) allen wrench. To attach the bed rail to the headboard and footboard you will need (four) 80mm bolts and your (m4) allen wrench. Tighten all bolts.

Step 6 Step 6: To attach the guard rail you will need (four) joint connector nuts and the (m5) allen wrench. Line the guard rail up with the holes in the bed rails. Insert the joint connector bolts through the holes in the guard rails and into the bed rail. Insert the joint connector nuts into the holes in the backside of the bed rail and screw together with the joint connector bolts. Tighten using the (m5) allen wrench. Repeat this step for the other guard rail.


				
DOCUMENT INFO
Shared By:
Categories:
Stats:
views:205
posted:11/9/2009
language:English
pages:2